saronas. FCC RF Test Report

Report No. : FR253103-01E

Appendix C. Radiated Spurious Emission

Only the worst results for each operation bandwidth are reported.

5150~5250MHz

WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5145.28 63.46 -10.54 74 55.17 34.42 10.6 36.73 102 10 P H
5149.6 47.84 -6.16 54 39.55 34.42 10.6 36.73 102 10 A H
* 5188 99.02 - - 90.62 34.45 10.64 | 36.69 | 102 10 P H
5188 92.87 - - 84.47 34.45 10.64 | 36.69 | 102 10 A H
802.11ac 5379.3 4734 | -26.66 74 38.46 3461 | 10.76 | 36.49 | 102 10 P | H
VHT40 5372.1 38.53 -15.47 54 29.69 34.59 10.76 36.51 102 10 A H
CH 38 5149.92 67.48 -6.52 74 59.19 34.42 10.6 36.73 100 327 P \%
5190MHz 5147.84 50.29 | -3.71 54 42 34.42 106 | 36.73 | 100 | 327 | A | V
* 5188 101.92 - - 93.52 34.45 10.64 | 36.69 | 100 | 327 P \Y,
5188 95.68 - - 87.28 34.45 10.64 | 36.69 | 100 | 327 A |V
5371.92 47.8 -26.2 74 38.96 34.59 10.76 | 36.51 | 100 | 327 P \Y
5352.12 38.93 -15.07 54 30.12 34.58 10.75 | 36.52 | 100 | 327 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
5150~5250MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11ac 10377 4435 | 2395 683 | 5848 | 37.41 | 1547 | 6701 | 300 | O | P | H
VHT40
CH 38
10377 44.15 -24.15 68.3 58.28 37.41 15.47 67.01 100 0 P \%
5190MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5351.3 58.66 -15.34 74 49.85 34.58 10.75 | 36.52 | 391 11 P H
5351.3 43.25 -10.75 54 34.44 34.58 10.75 | 36.52 | 391 11 A H
5320 102.98 - - 94.26 34.55 10.73 | 36.56 | 391 11 P H
802.11a
5320 95.95 - - 87.23 34.55 10.73 | 36.56 | 391 11 A H
CH 64
5357.9 64.23 -9.77 74 55.42 34.58 10.75 | 36.52 | 100 | 339 P \Y
5320MHz
5350.5 50.68 -3.32 54 41.87 34.58 10.75 | 36.52 | 100 | 339 A \Y,
5320 106.99 - - 98.27 34.55 10.73 | 36.56 | 100 | 339 P \Y
5320 101.04 - - 92.32 34.55 10.73 | 36.56 | 100 | 339 A \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10641 43.63 -30.37 74 57.17 37.58 15.7 66.82 | 300 0 P H
15965 53.16 -20.84 74 56.71 41.52 19.33 64.4 300 | 323 P H
802.11a
15965 43.33 -10.67 54 46.88 41.52 19.33 64.4 300 | 323 A H
CH 64
10640 43.48 -30.52 74 57.02 37.58 15.7 66.82 | 100 0 P \Y
5320MHz
15965 53.21 -20.79 74 56.76 41.52 19.33 64.4 100 3 P \Y
15965 43.24 -10.76 54 46.79 41.52 19.33 64.4 100 3 A V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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5250~5350MHz

WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBuV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5127.36 49.73 -24.27 74 41.48 34.41 10.58 36.74 100 11 P H
5140.48 40.7 -13.3 54 3241 34.42 10.6 36.73 100 11 A H
* 5296 92.95 - - 84.27 34.54 10.71 36.57 100 11 P H
5296 86.53 - - 77.85 34.54 10.71 36.57 100 11 A H
802.11ac 5361.4 53.04 |-20.96 74 44.2 3459 | 10.76 | 36.51 | 100 11 P | H
VHT80 5354.1 44.99 -9.01 54 36.18 34.58 10.75 36.52 100 11 A H
CH 58 5137.76 50.75 -23.25 74 42.48 34.41 10.6 36.74 100 341 P \%
5290MHz 5149.44 41.05 |-12.95 54 32.76 | 34.42 106 | 36.73 | 100 | 341 | A | V
* 5284 97.81 - - 89.17 34.53 10.7 36.59 100 341 P \%
5284 89.99 - - 81.35 34.53 10.7 36.59 | 100 | 341 A \Y,
5361.7 58.76 -15.24 74 49.92 34.59 10.76 36.51 100 341 P \%
5350 50.27 -3.73 54 41.46 34.58 10.75 | 36.52 | 100 | 341 A \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11ac 10575 44 | 243 | 683 577 | 3754 | 1565 | 6689 300 | O | P | H
VHT80
CH 58
10575 44.3 -24 68.3 58 37.54 15.65 66.89 100 0 P \%
5290MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

WIFI 802.11a (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
30.97 20.56 |-19.44 40 27.67 24.98 0.71 32.8 - - P H
96.93 25.86 -17.64 43.5 39.68 17.47 1.49 32.78 - - P H
208.48 22.52 -20.98 43.5 36.58 16.84 2.2 33.1 - - P H
422.85 22.33 | -23.67 46 28.82 23.12 3.14 32.75 - - P H
607.15 25.16 -20.84 46 28.38 25.55 3.76 32.53 - - P H
802.11a 787.57 27.78 |-18.22 46 29.24 26.8 4.29 32.55 - - P H
LF 30 25.94 -14.06 40 32.43 255 0.71 32.7 - - P \%
94.02 28.78 | -14.72 435 43.16 16.84 1.46 32.68 - - P |V
181.32 24.32 -19.18 435 38.51 16.75 2.05 32.99 - - P \%
390.84 21.19 -24.81 46 28.53 22.47 3.01 32.82 - - P \%
554.77 24.67 -21.33 46 27.8 25.86 3.6 32.59 - - P |V
772.05 27.87 -18.13 46 29.55 26.68 4.25 32.61 - - P \%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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5725~5850MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5647.6 51.66 |-16.64 68.3 42.22 34.87 11.08 | 36.51 | 101 | 246 P H
5699.6 58.03 -46.98 105.01 48.53 34.93 11.13 36.56 101 246 P H
5720 68.96 |-41.94 110.9 59.43 34.97 11.16 36.6 101 | 246 P H
5723.6 76.34 -42.77 119.11 66.79 34.97 11.18 36.6 101 246 P H
802.11ac 5746 107.98 - - 98.4 3499 | 1121 | 3662 | 101 | 246 | P | H
VHT20 5746 101.59 - - 92.01 34.99 11.21 36.62 101 246 A H
CH 149 5646.8 50.6 -17.7 68.3 41.16 34.87 11.08 36.51 107 296 P \%
5745MHz 5698.4 58.65 |-45.47| 104.12 | 49.15 | 3493 | 11.13 | 3656 | 107 | 296 | P | V
5720 68.17 -42.73 110.9 58.64 34.97 11.16 36.6 107 296 P \%
5724 77.89 -42.13 120.02 68.34 34.97 11.18 36.6 107 296 P \%
5746 109.24 - - 99.66 34.99 11.21 | 36.62 | 107 | 296 P |V
5746 102.71 - - 93.13 34.99 11.21 36.62 107 296 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
5725~5850MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
802.11ac 11488 45.87 -28.13 74 57.81 38.19 16.35 | 66.48 | 300 0 P H
VHT20 17230 56.5 -11.8 68.3 59.51 41.71 20.15 64.87 300 0 P H
CH 149 11488 45.11 -28.89 74 57.05 38.19 16.35 | 66.48 | 100 0 P |V
5745MHz 17241 60.61 | -7.69 68.3 63.61 | 41.71 | 20.16 | 64.87 | 100 0 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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UNII-3 5725~5850MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpuV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5634.8 48.5 -19.8 68.3 39.09 34.87 11.05 | 36.51 | 100 | 252 P H
5693.2 52.69 -47.6 100.29 43.19 34.93 11.13 36.56 100 252 P H
5720 54.99 -55.91 110.9 45.46 34.97 11.16 36.6 100 252 P H
5724.8 56.1 -65.74 | 121.84 46.55 34.97 11.18 36.6 100 252 P H
5800 105.47 - - 95.8 35.05 11.29 36.67 100 252 P H
5800 98.46 - - 88.79 35.05 11.29 | 36.67 | 100 | 252 A H
5852.4 59.67 -57.16 116.83 49.95 35.11 11.33 36.72 100 252 P H
5861.6 60.07 -48.98 | 109.05 50.34 35.13 11.34 | 36.74 | 100 | 252 P H
802.11ac 5879.6 53.62 -48.26 | 101.88 43.86 35.16 11.36 | 36.76 | 100 | 252 P H
VHT40 5957.2 50.72 -17.58 68.3 40.87 35.26 11.43 36.84 100 252 P H
CH 159 5631.6 50.09 -18.21 68.3 40.69 34.84 11.05 | 36.49 | 100 | 245 P \Y
5795MHz 5698 53.09 |-50.74 | 103.83 | 4359 | 3493 | 11.13 | 3656 | 100 | 245 | P | V
5720 55.28 -55.62 110.9 45.75 34.97 11.16 36.6 100 245 P \%
5724 59.33 -60.69 120.02 49.78 34.97 11.18 36.6 100 245 P \%
5794 104.44 - - 94.8 35.05 11.26 36.67 100 245 P \%
5794 98.21 - - 88.57 35.05 11.26 36.67 100 245 A \%
5850 59.39 -62.91 122.3 49.67 35.11 11.33 36.72 100 245 P \%
5858.4 58.27 -51.68 109.95 48.54 35.13 11.34 36.74 100 245 P \%
5876.4 53.17 -51.09 104.26 43.41 35.16 11.36 36.76 100 245 P \%
5946.4 49.96 -18.34 68.3 40.13 35.24 11.42 36.83 100 245 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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5725~5850MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11ac 11590 44.56 -29.44 74 56.3 38.25 16.41 66.4 300 0 P H
VHT40 17373 51.76 -16.54 68.3 54.75 41.61 20.25 | 64.85 | 300 0 P H
CH 159 11587 44.45 -29.55 74 56.19 38.25 16.41 66.4 100 0 P \%
5795MHz 17384 53.94 |-14.36 68.3 56.94 | 4159 | 20.25 | 64.84 | 100 0 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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5725~5850MHz

WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5650 59.27 -9.03 68.3 49.83 34.89 11.08 | 36.53 | 100 | 113 P H
5700 71.81 -33.49 105.3 62.31 34.93 11.13 36.56 100 113 P H
5719.6 73.54 -37.25 110.79 64.01 34.97 11.16 36.6 100 113 P H
5724 74.96 -45.06 120.02 65.41 34.97 11.18 36.6 100 113 P H
5852.4 69.28 -47.55 116.83 59.56 35.11 11.33 36.72 100 113 P H
5858.8 67.75 |-42.08| 109.83 58.02 35.13 11.34 | 36.74 | 100 | 113 P H
5878.4 61.59 -41.18 102.77 51.83 35.16 11.36 36.76 100 113 P H
5928.8 53.15 -15.15 68.3 43.34 35.22 11.4 36.81 100 113 P H
802.11ac 5770 101.38 - - 91.76 | 3503 | 11.24 | 3665 | 100 | 113 | P | H
VHT80 5770 94.19 - - 84.57 35.03 11.24 36.65 100 113 A H
CH 155 5649.2 59.46 -8.84 68.3 50.02 34.87 11.08 | 36.51 | 100 | 297 P |V
S5775MHz 5689.2 7258 | -24.76 | 97.34 63.08 | 3493 | 11.13 | 3656 | 100 | 297 | P | V
5713.2 79.23 | -29.77 109 69.7 34.95 11.16 | 36.58 | 100 | 297 P |V
5724.8 76.32 -45.52 121.84 66.77 34.97 11.18 36.6 100 297 P \%
5852.8 70.94 | -4498 | 115.92 61.22 35.11 11.33 | 36.72 | 100 | 297 P |V
5869.2 69.24 -37.68 106.92 59.51 35.13 11.34 36.74 100 297 P \%
5876.36 67.39 -36.9 104.29 57.63 35.16 11.36 | 36.76 | 100 | 297 P |V
5927.6 54.41 -13.89 68.3 44.6 35.22 11.4 36.81 100 297 P \%
5764 103.52 - - 93.9 35.01 11.24 36.63 100 297 P \%
5764 95.71 - - 86.09 35.01 11.24 36.63 100 297 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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5725~5850MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)
WIFI Note | Frequency Level Path |Preamp Table |Peak| Pol.
Ant. Loss | Factor Pos |Avg.

1 (MHz) (dBpV/m) (dB) | (dB) (deg) |(P/A)|(H/IV)
802.11ac 11554 44.93 16.39 | 66.43 o | P |H
VHT80
CH155 11554 44.81 -29.19 16.39 66.43 0 P \%

5775MHz
1. No other spurious found.
Remark

2.

All results are PASS against Peak and Average limit line.
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Emission below 1GHz

5GHz WIFI 802.11ac VHT80 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
30 20.97 -19.03 40 27.46 255 0.71 32.7 - - P H
97.9 255 -18 43.5 39.15 17.68 1.49 32.82 - - P H
208.48 2179 |-21.71 43.5 35.85 16.84 2.2 33.1 - - P H
410.24 20.53 | -25.47 46 27.33 22.89 3.09 32.78 - - P H
5GHz 515 23.32 -22.68 46 27.68 2491 3.47 32.74 - - P H
802.11ac 830.25 28.07 -17.93 46 29.15 27.08 4.4 32.56 - - P H
VHT20 30.97 26.64 -13.36 40 33.75 24.98 0.71 32.8 - - P \%
LF 94.02 27.71 |-1579| 435 42.09 16.84 1.46 | 32.68 - - P |V
181.32 24.35 -19.15 435 38.54 16.75 2.05 32.99 - - P \%
350.1 21.13 -24.87 46 29.78 214 2.85 329 - - P \%
555.74 24.52 -21.48 46 27.66 25.85 3.6 32.59 - - P \%
759.44 28.32 -17.68 46 30.18 26.58 4.22 32.66 - - P \%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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<Simultaneous transmission>

2.4GHz 2400~2483.5MHz

WIFI 802.11a &BLE&EDGE850 (Band Edge @ 3m)
BLE Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|/(H/V)
* 2493.28 49.2 -24.8 74 45.73 33 7.28 36.81 | 298 187 P H
* 2484.16 4141 -12.59 54 38 32.98 7.25 36.82 | 298 187 A H
2480 95.2 - - 91.79 32.98 7.25 36.82 | 298 187 P H
BLE
2480 93.17 - - 89.76 32.98 7.25 36.82 | 298 187 A H
CH 39
* 2483.92 49.55 -24.45 74 46.14 32.98 7.25 36.82 | 245 113 P \Y,
2480MHz
* 2484.1 42.02 -11.98 54 38.61 32.98 7.25 36.82 | 245 113 A \Y
2480 96.2 - - 92.79 32.98 7.25 36.82 | 245 113 P \Y,
2480 94.14 - - 90.73 32.98 7.25 36.82 | 245 113 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
2.4GHz 2400~2483.5MHz
WIFI 802.11a &BLE&EDGES850 (Harmonic @ 3m)
BLE Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
4965 40.97 -33.03 74 61.75 34.28 10.41 | 65.47 | 100 0 P H
BLE
7440 41.75 -32.25 74 59.38 35.89 12.79 | 66.31 | 100 0 P H
CH 39
4960 39.66 -34.34 74 60.46 34.28 10.39 | 65.47 | 100 | 360 P \Y
2480MHz
7440 42.1 -31.9 74 59.73 35.89 12.79 | 66.31 | 100 | 360 P \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 - 5250~5350MHz
WIFI 802.11a &BLE&EDGES50 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5350.7 58.03 -15.97 74 49.22 34.58 10.75 | 36.52 | 386 6 P H
5350 44.86 -9.14 54 36.05 34.58 10.75 | 36.52 | 386 6 A H
5320 101.97 - - 93.25 34.55 10.73 | 36.56 | 386 6 P H
802.11a
5320 95.63 - - 86.91 34.55 10.73 | 36.56 | 386 6 A H
CH 64
5350.3 63.71 -10.29 74 54.9 34.58 10.75 | 36.52 | 100 | 346 P \Y
5320MHz
5350.1 49.79 -4.21 54 40.98 34.58 10.75 | 36.52 | 100 | 346 A \Y,
5320 106.81 - - 98.09 34.55 10.73 | 36.56 | 100 | 346 P \Y
5320 98.75 - - 90.03 34.55 10.73 | 36.56 | 100 | 346 A \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 2 5250~5350MHz
WIFI 802.11a &BLE&EDGES850 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11a 10641 43.86 -30.14 74 57.4 37.58 15.7 66.82 | 300 0 P H
CH 64 P \Y
10641 45.01 -28.99 74 58.55 37.58 15.7 66.82 | 100 0
5320MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11b 2390 5545 | -1855| 74 5451 | 3222 | 458 | 3586 | 103 308 | P | H
CHO1

2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpV/m)
=-18.55(dB)

For Average Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11a 97.46 1.391 0.719 0.75KHz
802.11ac VHT20 97.31 1.312 0.762 0.82KHz
802.11ac VHT40 94.35 0.654 1.530 1.6KHz
802.11ac VHTS80 89.20 0.323 3.094 3.3KHz
802.11a
Spectrum [@]
Ref Level 27.50 dBm Offset 7.50 dB & RBW 10 MHz
lo Att 30 dE @ SWT 5ms @ VBW 10 MHz
.SI(T;IL Max
Sl s MMWMMMMMD:?RLWWWWMMMM‘ P’WEJ‘E‘;’T?}P{
10l il EE.
0 dkm
-10|d&m
20| dem
30/ dem
-40 dBm
50 dBm
-60 dBm
70 dBm
CF 5.18 GHz 691 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value | v-value | _Function | Function Result |
M1 1 173.91 ps 18,63 dBm
D2 M1i| 1 1.3913 ms 2.92 db
D3 M1| 1 1.42754 ms 0.01 dB
T' Ready CEECEEEN ] y
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802.11ac VHT20

Spectrum n{?‘l

Ref Level 27,50 dBm offset 7.50 dB @ RBW 10 MHz
f& Att 30 de & SWT S5ms @ VBW 10 MHz
SGL

@ 1Pk Max

A 2 D3[1] 0.02 dB
) P | P g bbbt gpnr it WWMWW@;

M1[1] 18.98 dBm
630.43 ps

10 dém

0 dBm

-10 dBm

-20 dBm

-30 dem

-40 dBm

-50 dBm

-60 dBm

-70 dBm
CF 5.18 GHz 691 pts
Marker

500.0 ps/

Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 630.43 ps 18.58 dBm
D2 M1 1 1.31159 ms 2.97 dB
D3 M1 1 1.34783 ms -0.02 dB

]‘r | Ready

802.11ac VHT40

Spectrum “%?l

Ref Level 27.50 dBm Offset 7.50 dB & RBW 10 MHz
| Att 30 dB & SWT 2 ms @ VYBW 10 MHz
SGL

@ 1Pk Max

D3[1] 0.01 dB
y ) D.
39 AR T, I TR x[WwMNMWM Mﬁ(ﬁ!

10 dém

398.55 ps
0 dem

-10 dBm

-20 dBm

-30 dBm:

-40 dBm

-50 dBm

-60 dBm

-70 dBm:
CF 5.19 GHz 691 pts
Marker

200.0 ps/

Type | Ref | Trc | X-value | v-value | _Function | Function Result |
M1 1 392,55 ps 14.49 dBm
D2 M1 1 652.62 s 4.56 dB
D3 M1 1 692.75 ps 0.01 dB

]-' | Ready
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802.11ac VHT80

Spectrum

Ref Level

27.50 dBm

(=)

|o Att
SGL
@ 1Pk Max

30 dB & SWT

Offset 7.50 dB & RBW 10 MHz
2 ms @ VYBW 10 MHz

D3[1]

z

20 dBm-
i
10 dém

FLTY oh

0 dem

-0.02 dB
362.32 ps

rﬂ/‘—*MMJ"-A'MMLM

360.87 ps

promyert

-10 dBm

-20 dBm

-30 dBm:

-40 dBm

-50 dBm

-60 dBm

-70 dBm:

CF 5.21 GHz

Marker

691 pts

Type | Ref | Trc |
M1 1

X-value | v-value |

Function |

200.0 ps/

D2 M1 1
D3 M1 1

360.87 ps
322,19 ps
362.32 ps

10.93 dBm
3.00de
-0.02 dB

Function Result |

JU

Ready
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